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ek CompresswestrenghtOfCub:csamples

{sample NO. 1936 MIXER : 2Hudl dases
Date of Sample : 29-9-2024 Molding Date : 28-8-2024
sample Type : (10+700) (15+500) (S ¢y Azxhuns dilusy>-
Date Tested 3'2-bayes‘_." c o ' ‘__zg_.g'."ioz.; _
Sample .1 2 3
Area (cm?) 15*15 15*15 15*15
Weight (gm) 7820 8015 8065
Cope Do e T 2,375 25300/
Load (KN) . 662 680 689
" Load (kglem?) 308 312
Average 307
Design Load (kg)c_mz) 250
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Compressive Strenght Of Cubic Samples
Sample NO. 1937 MIXER : dl ddazes
Date of Sample : 29-9-2024 Molding Date : 28-8-2024
Sample Type : (16+500) (23+300) PgCJ"’ doelune diluwys-
Date Tested ! 32 Dayeé . 29-9-2024
Sample 1 2 3
Area (cm?) 15%15 15*15 15*15
~ Weight (gm) 8320 7940 7965
Cupe Density (gm/cm?) 2.465 S8k ok S e
Load (KN) fin it 695 762 684
Load (kglomd | 315 345 4310
: , - fw‘%‘%‘yﬁ;:@ : <
Average { 323
Design Load (kg/cm?) 250
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' Co'mpréss'ive' Strenght OfCub:c Samples o

Sample NO. 1938 MIXER : ! ddazeo
Date of Sample : 29-9-2024 Mofdfng Date : - 28-8-2024
| Sample Type : (35+000) (24+300) (S (o deluss Liluwys
Date Tested : 32 [liélye_s' 5 ' ._2-9-9,-2:0'24'
W 1 2 3
 Area (cm?) 15*15 15*15 15*15
Weight (gm) 7875 8215 8210
CupeDensity gmiem®) | 2333 | 2434 | 2433
Load (KN) 744 806 700
 Load (kgtem?) 3BB a1y
Average 340
Design Load (kglcm?) B &
W paaf 521 438 glana Adall ediadle |
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~ Compressive Strenght Of".cubii:s"_a'mplé;

sample NO. 1939 | mixer: Sl dlas
Date of Sample : 29-9-2024 W:lolding Date: 31-8-2024
sample Type : (36+000) (0+600) o5 (o dzehus diluy> ﬁ
Date Tested 30 n_ja'yes % 29-9-2024
Sample 1 2 | 3 #h
Area (cm?) 1515 18%15 1271
Weight (gm) 7955 8080 7800
Cupe Density (gm/cm3) | 2.357-" 3 ‘_2'5.394 2.311
Load (KN) 706. 689 709 :
Load (kg/cm?) 320 312 St

Average

- Design Load (kg/cm?)
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E— Strenght Of Cubic .s-'aﬁi.p.nsés:. =

B s oA
A Bt @iy |

Sample NO. 1940 - |MIXER : St dlazxe
Date of Sample : 29-9-2024 Molding Date : 31-8-2024
Sample Type : (49+500) (50+500) o5 ;1o Aok &ilusy "
Date Tested y g __';-30 Dévés - o :?'~'.,2-é-9_-zoz4_
Sample . 1 | 2 3
Area(cm?) 15%15 1515 15%15
Welght (gm): = 7915 | 7900 7935
Cupe Deﬁs;ty(gm/cnﬁai_ oms b ole D s
Load (KN) ': 848 773 753
g _(_kgfcmZ)f 3 i 350"? e ':341 :
Average 'I 358 A
Design Load .(kg‘/_'c_m"z)_ 250
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 Compressive Strenght Of Cublc Samples

Sample NO. 1941 MIXER : @l daze
Date of Sample : 29-9-2024 Molding Date : 31-8-2024
Sample Type : (20+400) (21+400) ¢S oo dhiss dilunys
Date Tested 30 _Da\jes" 29-9-2024
Sample 1 2 3

- Area (cm?) '

18"15

~ Weight (gm)

8042

w Cu'pe__Dehsi"fy _(gmlémS)"

Load (KN)

783

Load (kglcmz) _

oy

Average

- Design Load (kglcm?) |2k |
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Sample NO. 1942 MIXER : ! daseo
Date of Sample : 29-9-2024 Melding Date : 31-8-2024
Sample Type : {19+800) PSU"‘ doelue diluys
29-9-2024

Date Tested

30 Dayes

Sample

2

3

Area ('cm'z)

1515

19™15

Weight (gm)

8115

8015

Cupe Density (gm/cm?®)

2404

2:375

Load (KN)

684

i1

Load (kg/cm?)

322

Avérage |

313

Design Load (kg/cm?)

250
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Sample NO.

1935

MIXER :

@Ml dlas=ae

Date of Sample :

29-9-2024

Molding Date :

28-8-2024

Sample Type :

(9+700) (1+300) ¢S oo dvebuce Ailunys

 Date Tested

.. 32Payes . jhiiboi sonoo0i

i ..Sa'm_ple iy

3

Area(em?)

18™14

Weight (gm)

8035

Cupe Density (gm/cm?®) |

" 2oei

N GAKN

828

. Load (kg/lcm?)

375

 Average.

Desigh L‘oéd' (kg)@m'?)_ “
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'Co-mpreséi:ve_ Str-e_n_ghft Qf‘Cﬁ'bic_Sémplgs B

Sample NO. MIXER : Hd! dlazne
Date of Sample : 29-9-2024 Molding Date : 31-8-2024
Sample Type : (18+800) PSC)" Aol LL“U.-»
Date ‘T'ested 30 Dayes % ' 29-9-2024
1 2 3

Sample

" Area (cm?)

1515

™12

Weight (gm)

7758

7960

Cupe Density (gm/cm?®)

- ',:2-!'298" e

Sy e

‘Load (KN)

682

704

Load (kg/cm?)

00

5k

Average

Costr

Design Load (kg/cm?) -
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‘ 'Cam_pi'essive Strenght Of Cubic Samples

Sample NO.

1895

jDate of Sample :

B
i

19-8-2024

MIXER :

U’MI dlnsea

Molding Date :

19-8-2024

Sample Type :

(10+700) (9+700) (1+300) 65 oo dpole Lluys

Date Tested ‘31 Dayes 19-8-2024
Sample 1 2 o
- Area (cm?) 1516 1515 12716
Weight (gm) 8267 8250 7280
Cupe Density (gmicm?) 2.449 2.444 2.157
Load (KN) 810 ; B29 691
Load (kg/cm?) 285 313
| P 322
Design Load (kg/cm?) 200
»a L a3 Aad plana A3l cillin e
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| Compressive Strenght Of C&bic_ Saﬁiple_s

Sample NO. 1896 | MIXER : @l dlazes
Date of Sample : 19-9-2024 Molding Date : 19-8-2024
| Sample Type : (23+300) (916+500) (15+500) (5 (3o Dol diluys
| Date Tested - 31 Dayes | 19-9-2024
Sample 1 2 3
Area (cm?) ' 15™15 18%15 Tarlo
Weight (gm) 8230 8255 ohr
Cupe Density (gm/cm?) | 2.439 | 2.446 2.238
Load (KN) 656 700 684
Load (kg/cm?) - 317 310
Average A 308
Design Load (kg/cm?) ' 200
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Compresslve Strenght Of Cublc Samples

iSample NO.

1897

;.‘Da‘te of Sample :

19-9-2024

MIXER :

N dlazs

Molding Date :

19-8-2024

i Sample Type :

(36+000) (35+000) (24+300) oS ¢ ddle Liluwys-

Date Tested

31 D'a.\i;‘:s &

. 19-9-2024

 Sample

1

2

2

Area (cm?)

16%15

o o

18%15

R R T T

Weight (gm)

7860

7920

7690

Cupe Density (gm/cm?) |

2.329:

2979

Load (KN)

552

494

470

Load (kg/cm?)

204

213

! Average

250 =

229

Design

LLoad (kg/cm?)
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Sample NO. 1898 MIXER : el Aaze

'EDate of Sample : 19-9-2024 Molding Date : 122.8-2024

sample Type:: (49+500) (50+500) (0+600) 5 ¢y Ll Llusys-

DateTested . | . ' 28Dayes .. | . - 199202

Sample 1 2 3

Area(cm?) 1515 | 15%15 15*15

Weight (gm) : 7962 8092 8010

5 i ad (N 453 536 436

Load (kg/om?) 243 A 220 2

223
200

A_vé rage

Design Load (kg/cm?)
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| Compl;éésive Strenghtbf Cubic Samples

é

Sample NO. 1935 MIXER : Ml dlaz=s
Date of Sample : 29-9-2024 Molding Date : 28-8-2024
m Sample Type : (9+700) (1+300)_ fsu.«o dole diluw s>
Date Tested 32 Dayes 29-9-2024
3 Sample 1 2 3 i
% Area (cm?) 15%15 19%18 19515
1 Weight (gm) 8100 8245 8035
Cupe Density (gm/cm®) 2.400 5 2.443 2.381
i 3
Load (KN) 879 623 828

Load (kgicm?) . 398 1. 28 375
! Average 352
| Design Load (kg/cm?) 200
J s W sl g3 A ghua Aiall lan)
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CompreSsive 'Si:r’enght' Of Cubic Samples

Sample NO.

1936

Date of Sample :

29-9-2024

MIXER : el dlazea

Molding Date : 28-8-2024

Sample Type:

(10+700) (15+500) (5 (po Aol dilwys

Date Tested

29.9-2024

: 32 Dayes
| Sample 1 2 3
Area (cm?) 15%15 15%15 15%15
Weight (gm) 7820 8015 8065 |
Cupe Density (gmicm?) 2317 2375 2.390
Load (KN) 662 680 689 |
Load (kgicm?) 300 | 308 | . 32
Average e 307
| Design Load (kg/cm?) b - 200
W g 11 A plusa Adial) @
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_ Compressive Strenght Of Cubic Samples

Sample NO.

1899

MIXER :

Date of Sample :

19-9-2024

‘_;Mi dlases

Molding Date :

22-8-2024

Sample Type :

(20+400) (21+400) S oo Lols Dluuys

Date Tested

28 Dayes

119-9-2024

Sample

1 2

3

Area (cm?) -

15715 1516

16*16

‘Weight (gm)

7891 8071

8070

Cupe Density (gm/cm?)

2.338 2891 -

Lo 301

Load (KN)

519 450

490

Load (kg/cm?)

235

204

292

Average

220

Design Load (kg/cm?)

200
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Sample NO,

1900

Date of Sample :

19-9-2024

MIXER :

@Ml dlazee

" IMolding Date :

22-8-2024

Sample Type:

(18+800) (19+800) 5 oo dsole Ay

Dafe Tested

28 Day’es

© 19-9-2024

Sample

1

2

3

i Area (cm?)

15*186

15*15

15718

So e g ey

Weight (gm)

7978

19713

8044

)

Cupe Demity (gmlcmﬁ.

2364

2.362

5885

T s e e e

Load (KN)

530

481

442

Load (kg/cm?)

240

218

- 200

Average

219

Design Load (kg/cm?)

200
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